
Preparation of this report was funded in 
its entirety with federal funds from the 
Oregon Community Development Block 
Grant program. 

WATER SYSTEM MASTER PLAN 
 
City of Cave Junction  
Josephine County, Oregon 

December 2013 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Civil West Engineering Services, Inc. 
486 E Street • Coos Bay, Oregon 97420 
609 SW Hurbert Street • Newport, Oregon 97365 



City of Cave Junction 
Josephine County, Oregon 

WATER SYSTEM MASTER PLAN 
December 2013 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Civil West Engineering Services, Inc. 
486 E Street • Coos Bay, Oregon 97420 
609 SW Hurbert Street • Newport, Oregon 97365 



Table of Contents 
 
SECTION ES – EXECUTIVE SUMMARY 
[...]
3) Water Curtailment Element including current capacity limitations and supply deficiencies, 

three or more stages of alert for potential water shortages or service difficulties, levels of 
water shortage severity and curtailment action triggers, and specific curtailment actions to be 
taken for each stage of alert. 

 
4) Water Supply Element detailing current and future service areas, estimates of when water 

rights and permits will be fully exercised, demand projections for 10 and 20 years, evaluation 
of supply versus demand, and additional details should an expansion of water rights be 
anticipated. 

 
Failure to comply with rules for WMCPs can result in enforcement actions by the Water Resources 
Department Director.  Enforcement actions can include requirements for additional information and 
planning, water use regulation, cancellation of water use permits, or civil penalties under OAR 690-260-
0005 to 690-260-0110. 
 
 

 
Civil West Engineering Services, Inc. 5-10 



Existing Water System  
 
 
6.1 Water Supply 
 
6.1.1 Water Sources 
 
The City of Cave Junction holds water rights at the East Fork of the Illinois River (WR# S-23847), the 
Daisy Hill well field (WR# G-10965) and the Rockydale well field (WR# G-2767) in the Illinois River 
Valley.  The City first obtained these rights in June of 1949 to supply 1.0 cubic feet per second (cfs) for 
municipal use.  Three wells at the Rockydale site were added as an additional source in 1964 and an 
additional 2.0 cfs was obtained in 1971 from the East Fork of the Illinois River.  The Daisy Hill site was 
then added in the early 1980’s to supplement the surface water from the river. 
 
6.1.2 Water Rights 
 
A full report from GSI Water Solutions, Inc. can be found at the conclusion of this report in Appendix A.  
The following information is meant to be a summary of their findings.  Water rights held by the City of 
Cave Junction total 4.6 cubic feet per second or 2,065 gallons per minute.  Table 6.1.2-1 summarizes the 
current water rights that the City of Cave Junction hold. 

Table 6.1.2-1 – Water Rights Summary for Cave Junction 

Source Priority 
Date Water Right 

Authorized 
Withdrawal 

(cfs) 

Authorized 
Withdrawal 

(mgd) 

Type of 
Beneficial 

Use 

Authorized 
Date for 

Completion 
Surface Water 
East Fork 
Illinois 
River 

June 16, 1949 
App. S-23847 
Permit S-18785 
Cert. 55491 

1.0 0.65 Municipal N/A 

East Fork 
Illinois 
River 

March 8, 
1971 

App. S-48026 
Permit S-36172 2.0 1.3 Municipal October 1, 

1999 

Groundwater 
Well 1 
Well 2 
Well 3 

January 20, 
1964 

App. G-2767 
Permit G-2570 
Cert. 59983 

1.0 0.65 Municipal N/A 

Original 
Well (Well 
4), 
Meyers 
Well, 
Berard Well 

May 13, 1983 

App. G-10965 
Permit G-
10166 
Cert. 85648 

0.6 0.39 Municipal N/A 

As the table above shows, the city has rights to withdraw a total of 3.0 cfs (1,347 gpm) from the East Fork 
of the Illinois River.  However, only 1.0 cfs (449 gpm) is perfected, therefore it is recommended that 
work begin soon on perfecting the remaining 2.0 cfs.  Perfecting requires information to be submitted to 
the state and a certificate number will have to be obtained.  Further clarification/instructions are discussed 
by GSI Water Solutions in Appendix A.  The rest of the current water supply comes from the Daisy Hill 
well, where approximately 0.45 cfs is being pumped into the water system after chlorination at the well 
site.  Therefore the city only uses 1.45 cfs (651 gpm) of the available 4.6 cfs of their current water rights. 

Section 6 

 
Civil West Engineering Services, Inc. 6-1 



City of Cave Junction Section 6 
Water System Master Plan Existing Water System 

In section 4.2.1 the 20-year supply goal was calculated to be 2.6 cfs, thus the current rate of withdrawal 
will not sustain the planning period of this study.  Additionally, the availability of water in the East Fork 
of the Illinois River fluctuates greatly and it is possible that the entire 3.0 cfs may not be available when 
the water demand of the City requires it. 
 
The City holds water rights to six groundwater wells within the Illinois River Basin and those should be 
utilized more efficiently.  Only one well, Daisy Hill, is functional and three have been abandoned in place 
with the well houses and casing still in place but all the pumps removed.  The final two, Meyers and 
Berard, were taken out of commission due to their lack of productivity.  There has been recent interest 
from the state park officials to bring back online the Rockydale site which is located south of town.  This 
would be a benefit to the park and the city to utilize that 1.0 cfs water right.  By utilizing the existing well 
houses and casings that site could become functional again.  This would provide for enough water supply 
for the city well beyond the 20-year period for this study. 
 
6.1.3 East Fork of Illinois River Raw 
Water Intake  
 
The City has two authorized points of diversion.   
One is shown in Figure 6.1.3-1.  Only the 
southeast diversion is in use.  The intake consists 
of three stainless steel, well inlet screen pipes laid 
four feet under the river bed.   The screens are 
16” in diameter.  The screens are ensconced in 
gravel under the river bed and provide initial 
filtration to the water entering the water treatment 
plant.   
 
The three 16” pipes are reduced to three 12” 
pipes and pumped through a pump house that 
contains three vertical turbine pumps: two 15 Hp 
(350 gpm) pumps and one 25 Hp (700 gpm) 
pump.  This is shown in Figure 6.1.3-2.  The 
intake has been sized to handle 1.5 MGD.  This is 
slightly undersized if the city proceeds to 
withdraw the full 3.0 cfs in their water rights from 
the Illinois River.  Withdrawing the full 3.0 cfs 
from the river is equivalent to nearly 2.0 MGD. 

The building is made of concrete brick and was 
built in 1998 and appears to be in good condition 
at the time of the preparation of this report.   
 
Raw water is conveyed from the pump station to 
the existing water treatment plant through a 12-
inch ductile iron pipe that is approximately 2,300 
feet in length.  The pipe is routed through an 
emergency power generator to provide power to 
the pump station and the water treatment plant in 
the case of an emergency.  This is a 135 KW 
generator and was installed in 1998 in parallel 
with the Water Treatment Plant upgrades. 

Figure 6.1.3-2 – Three vertical turbine pumps at 
the intake station 

Figure 6.1.3-1 – Point of diversion in the Illinois 
River 

 
Civil West Engineering Services, Inc. 6-2 



City of Cave Junction Section 6 
Water System Master Plan Existing Water System 

Figure 6.1.4-2 – Inside the Daisy Hill well house.  Chlorine 
injection is shown in the left of the picture. 

6.1.4 Daisy Hill Well Site 

Figure 6.1.4-1 – Daisy Hill (Well No. 4) well house 

The Daisy Hill well is located to 
the west of town just off Daisy Hill 
Road.  As has been mentioned, it is 
the only well in operation for the 
City of Cave Junction.  The well is 
mainly used to augment water 
production, when needed.  It can 
also supply the city with the 
required water when the plant is 
offline during the weekends.  
Typically the well supplies 
between 150-200 gpm.  The 
facility has been equipped with 
backup power generation and is 
fenced and secured.  Overall, the 
well is in very good condition. 

The water drawn from this well is 
considered clean and the only 
treatment that is needed is chlorine 
injection. 
 
Civil West Engineering Services, Inc. 6-3 



City of Cave Junction Section 6 
Water System Master Plan Existing Water System 

6.2 Water Treatment Plant 
 
6.2.1 General 
 
The Cave Junction Water Treatment Plant is a conventional surface water treatment plant.  Construction 
on the existing facility was completed in 1999.  The adjacent steel Clearwell at the plant was also 
constructed in 1999.  Primary plant control is through a SCADA control system.  The plant has a 
maximum capacity of 2.0 million gallons per day or 1,389 gallons per minute.  Figure 6.2.1-1 below 
illustrates the locations and proximity of the overall WTP facilities.  One great benefit of the plant 
location and the design of this plant is the opportunity for future expansion.  There is space and possible 
locations for expansion as the city needs.  Based on the planning numbers the capacity of this plant is 
sufficient for this planning period.  There is the opportunity for improving plant efficiency, which could 
benefit the city and its customers.  These recommendations will be discussed in Section 7. 

Water reaches the treatment plant and travels through the various areas labeled in Figure 6.2.1-1.  
Chlorine, alum, soda ash and a filter aid polymer are added at various phases throughout the treatment 
process as needed.  The water then flows into the baffled Clearwell tank where it achieves proper chlorine 
contact time (CT) and travels on to the system.  The following sections detail each of these areas. 

 
Figure 6.2.1-1 – Image of the existing water treatment plant (Courtesy, Google Earth 2013) 

LEGEND: 
1. Backwash Lagoons 
2. Chemical Building 
3. Sedimentation Basins 
4. Filter Basins 
5. Operations Building 
6. Clearwell 

1 

6 

4 
5 

3 

2 

 
Civil West Engineering Services, Inc. 6-4 



City of Cave Junction Section 6 
Water System Master Plan Existing Water System 

Figure 6.2.2-1 – Chemical storage tanks at the water treatment 
plant.  Two tanks on the left hold the polymer and the tank to the 
right holds soda ash. 

6.2.2 Chemical Addition 
and Rapid Mix 
 
Chemical addition at the water 
treatment plant includes chlorine, 
alum, soda ash and superfloc n-
300 polymer.  Each of these 
chemicals are contained in the 
chemical building of the plant.  
The superfloc is used as a filter 
aid. 
 
Alum is used to assist in the 
process of flocculation.  It helps 
various bacteria or solids to settle 
in the sedimentation basins.  The 
alum is added prior to the 
sedimentation basins and is 
typically added at a dosage of 67-
126 pounds per day (ppd) of 48% 
alum.  During periodic storm 
events dosage may be increased as 
needed.  The liquid alum is stored in an 8,000 gallon tank in the chemical building. 
 
The water then travels to the sedimentation basins which lead to the filters.  Before traveling through the 
filters, the superfloc n-300 polymer is added.  Typical dosage of superfloc n-300 is 0.3-0.6 ppd.  If soda 
ash is required it is added for pH adjustment and corrosion control after the filters.  An average of 22-41 
ppd of soda ash is typically added.  Liquid chlorine is then added for final disinfection before the water is 
stored in the Clearwell. 
 
6.2.3 Sedimentation Basins 
 
There are two sedimentation basin sections, each measuring 15.3 feet by 43 feet by 14.5 feet deep inside 
dimensions.  The water surface elevation in the sedimentation basins is 1350.25 feet which translates to 
13 feet of water depth according to the 1997 plans provided.  Therefore, with the water surface elevation 
being 13 feet the volume of each basin is 8,571 ft3 or 64,122 gallons each.  The basins can be 
independently shut-off and dewatered.  Each sedimentation basin provides a theoretical hydraulic 
detention time of 92 minutes or 1.54 hours at 2.0 mgd.  Surface area is 659 ft2 each (1,318 ft2 total) which 
results in a gross surface overflow rate of 1,517 gpd/ft2 or 1.05 gpm/ft2 at 2.0 mgd. 

 
Civil West Engineering Services, Inc. 6-5 



City of Cave Junction Section 6 
Water System Master Plan Existing Water System 

Sedimentation basin 
design criteria according 
to EPA (Optimizing 
Water Treatment Plant 
Performance Using the 
Composite Correction 
Program, 1998, 
EPA/625/6-91/027) 
suggests a maximum 
surface overflow rate 
(SOR) of 0.6 gpm/ft2 for 
turbidity removal and 0.4 
gpm/ft2 for color removal 
for conventional 
rectangular basins with 
depth between 12 and 14 
feet.  With vertical tube 
settlers (>45°), the SOR 
can be increased to 2.0 
gpm/ft2 for turbidity 
removal and 0.75 gpm/ft2 
for color removal (based 
on area over tubes only). 
AWWA/ASCE 
recommends (Water 
Treatment Plant Design, Third Edition) a SOR of 0.55 to 0.83 for turbidity removal with reduction to 0.35 
to 0.55 gpm/ft2 for water with high algae content.  The AWWA/ASCE text also recommends SOR of 1.0 
to 3.0 gpm/ft2 over tube settlers with the normal design based on 2.0 gpm/ft2.  The 10-State 
Recommended Standards for Waterworks, requires 4 hours of detention time as well as a maximum 
horizontal through velocity of 0.5 fpm.  Detention time may be reduced when the SOR is less than 0.5 
gpm/ft2. 
 
The surface overflow rate for the settling basin is very large for the design flows when compared to the 
recommended SOR of 0.55 to 0.83 for turbidity removal.  One way to bring this value down would be to 
install baffles in the sedimentation basins to increase the surface area of sedimentation without new 
construction of the sedimentation basins.   

Figure 6.2.3-2 – Tube Settlers.  This is a 
possible improvement that can be made to 
the existing basins. 

Figure 6.2.3-3 – A section view of the 
proposed baffling that could be 
added to the existing basins. 

Figure 6.2.3-1 – Sedimentation basins at water treatment plant. 

 
Civil West Engineering Services, Inc. 6-6 



City of Cave Junction Section 6 
Water System Master Plan Existing Water System 

Figure 6.2.4-1 – One filter at the treatment plant. 

Another way to increase the amount of particle settling is to install tube settlers (Figures 6.2.3-2 and 
6.2.3-3).  These are multiple tubular channels sloped at an angle of 60º and adjacent to each other, which 
combine to form an increased effective settling area.  This provides for a particle settling depth that is 
significantly less than the settling depth of a conventional basin, reducing settling times.   
 
Tube settlers capture the settleable fine flocculants that escape the clarification zone beneath the tube 
settlers and allows the larger flocculants to travel to the tank bottom in a more settleable form.  The tube 
settler’s channel collects solids into a compact mass which promotes the solids to slide along the tube 
channel. 
  

6.2.4 Filtration 
 
Each of the two mixed-media 
filters measure 10 feet by 14 feet 
providing 140 ft2 each or 280 ft2 
of total filter surface area.  At 
the design flow of 700 gpm the 
filter loading rate is 5.0 gpm/ft2.  
At the current peak flows of 327 
gpm through one filter at a time, 
the filter loading rate is 2.34 
gpm/ft2/filter. 

The 20-year projected MDD of 
1,182 gpm will push about 591 
gpm/filter.  Therefore, the filter 
loading rate will be 4.22 
gpm/ft2/filter.  This exceeds the 
maximum filter loading rate of 
4.0 gpm/ft2 which is 
recommended by EPA and 

AWWA for mixed media filters in good condition and no signs of air binding.  If the filter loading rate 
approaches this value then the city may be required to prove that the filters are still able to perform 
properly at these higher loading rates. 
 
The filter underdrain consists of HDPE blocks.  A 12-inch thick layer of graded support gravel lies on top 
of the HDPE underdrain.  The actual filter media consists of a 12-inch layer of silica sand (specific 
gravity of 2.6, effective size of 0.45-0.55 mm, uniformity coefficient 1.40 or less) under an 18-inch thick 
layer of anthracite (specific gravity of 1.6, effective size of 0.95-1.05 mm, uniformity coefficient 1.40 or 
less).  The filter media is original to the plant.  City staff has indicated that the media should be replaced.  
This is due to the age of the media and the regular backwashing and draining that occurs. 

6.2.5 Distribution Pumps 
 
Three pumps are used at the end of the treatment process to pump the treated water into the system for 
residential use.  Two of the pumps are 40 Hp and supply 350 gpm at approximately 220 feet of total 
dynamic head (TDH).  These two pumps are manufactured by Aurora Pump and serviced locally by 